

LAMPIRAN

kode	JK	Usia	Diagnosa Utama	Diagnosa Kedua	Terapi					Keterangan hari ke
					Obat	Dosis	Frekuensi	Rute	Lama Pemberian	
P 1	L	36	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P2	P	36	ISK sistitis		sefotaksim	1 gram	12 jam	i.v	3 hari	1-3
P3	P	51	ISK sistitis	dispepsia	levofloksasin	500 mg	24 jam	i.v	3 hari	1-3
					seftriakson	1 gram	12 jam	i.v	2 hari	1-2
P4	P	40	ISK sistitis		seftriakson	1 gram	12 jam	i.v	3 hari	1-4
P5	P	80	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	6 hari	1-6
P6	P	79	ISK sistitis	hipertensi	seftriakson	1 gram	12 jam	i.v	3 hari	1-3
				dispepsia						

P7	P	71	ISK sistitis		seftriakson	1 gram	12 jam	i.v	6 hari	1-6
P8	P	5	ISK sistitis		sefiksim	2 cth	12 jam	p.o	3 hari	1-3
P 9	L	74	ISK sistitis	DM dengan insulin	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P10	L	48	ISK sistitis		levofloksasin	500 mg	24 jam	i.v	1 hari	1
p11	P	64	ISK sistitis		seftriakson	1 gram	12 jam	i.v	3 hari	1-3
					levofloksasin	500 mg	24 jam	i.v	2 hari	3-4
P12	P	54	ISK sistitis	dispepsia	levofloksasin	500 mg	24 jam	i.v	3 hari	1-3
P13	L	75	ISK sistitis	hipertensi	levofloksasin	500 mg	24 jam	i.v	3 hari	1-3
				Konstipasi						
P14	P	16	ISK sistitis	vertigo	siprofloksasi n	200 mg	12 jam	i.v	3 hari	1-3
P15	P	49	ISK sistitis	hipertensi	seftriakson	2 gram	24 jam	i.v	6 hari	1-6
P16	P	51	ISK sistitis	anemia	seftriakson	1 gram	12 jam	iv	5 hari	1-6

				DM dengan insulin						
				dispepsia						
P17	P	83	ISK sistitis	hipertensi	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
				dispepsia						
P18	P	32	ISK sistitis		sefotaksim	1 gram	8 jam	i.v	2 hari	1-2
					siprofloksasi n	200 mg	12 jam	i.v	4 hari	2-5
P19	P	77	ISK sistitis	asma	sefiksim	100 mg	12 jam	p.o	4 hari	1-4
				dispepsia						
P20	P	71	ISK sistitis		seftriakson	1 gram	12 jam	i.v	8 hari	1-8
					levofloksasin	500 mg	24 jam	i.v	1 hari	9
P21	P	37	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	7 hari	1-7
P22	P	39			siprofloksasi n	200 mg	12 jam	iv	5 hari	1-5

P33	P	61	ISK sistitis	hipertensi	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P24	P	49	ISK sistitis	anemia defisiensi	sefiksim	100 mg	12 jam	p.o	4 hari	1-4
P25	P	38	ISK sistitis	DM dengan insulin	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
					siprofloksasi n	200 mg	12 jam	i.v	3 hari	2-4
P26	P	63	ISK sistitis	DM tanpa insulin	sefiksim	100 mg	12 jam	p.o	4 hari	1-4
				dispepsia						
P27	P	60	ISK sistitis	DM dengan insulin	seftriakson	1 gram	12 jam	i.v	8 hari	1-8
				nyeri perut						
P28	L	23	ISK sistitis	Kejang	siprofloksasi n	200 mg	12 jam	i.v	5 hari	1-5
P29	L	81	ISK sistitis	stroke	sefotaksim	1 gram	12 jam	i.v	7 hari	1-7

P30	P	39		batu ginjal	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
				gagal ginjal						
P31	P	61	ISK sistitis	dispepsia	siprofloksasi n	200 mg	12jam	i.v	4 hari	1-4
P32	P	49	ISK sistitis	dm non insulin dependent	levofloksasin	500 mg	24 jam	i.v	6 hari	1-6
				dispepsia						
P33	P	87	ISK sistitis	abdominal pain bagian atas	sefotaksim	1 gram	12 jam	i.v	4 hari	1-4
P34	P	59	ISK sistitis	dm dengan insulin	siprofloksasi n	200mg	12 jam	i.v	5 hari	1-5
				dislipidemia						
P35	L	3	ISK sistitis		sefotaksim	1 gram	12 jam	i.v	4 hari	1-4
P36	P	50	ISK sistitis		sefiksim	100 mg	12 jam	p.o	5 hari	1-5

P37	L	75	ISK sistitis	iskemik heart disease	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
				CHF						
				CKD						
P38	L	58	ISK sistitis	dm non insulin dependent	levofloksasin	500mg	24 jam	i.v	3 hari	1-3
				hipertensi						
P39	L	35	ISK sistitis	coronary arteri disease	sefiksim	100mg	12 jam	p.o	5 hari	1-5
				GERD						
				dispepsia						
P40	P	75	ISK sistitis	hipertensi	sefiksim	100 mg	12 jam	p.o	4 hari	1-4
				anorexia						
P41	P	78	ISK sistitis	asma	sefotaksim	1gram	12 jam	i.v	4 hari	1-4
					levofloksasin	500 mg	24 jam	i.v	5hari	4-8

P42	L	21	ISK sistitis	nephorgia	seftriakson	1 gram	12 jam	i.v	3 hari	1-3
P43	P	75	ISK sistitis	dm dengan insulin	levofloksasin	500 mg	24 jam	i.v	4 hari	1-4
P44	P	14	ISK sistitis		sefotaksim	1 gram	12 jam	i.v	5 hari	1-5
P45	P	21	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P46	P	20	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P47	L	56	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P48	P	56	ISK sistitis	hipertensi	sefiksim	100 mg	12 jam	p.o	4 hari	1-4
				dispepsia						
				chepalgia						
P49	P	61	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P50	L	70	ISK sistitis	Anemia	sefiksim	100 mg	12 jam	p.o	1 hari	1
P51	P	1	ISK sistitis	epilepsi	sefotaksim	500 mg	8 jam	i.v	4 hari	1-4

P52	P	54	ISK sistitis	CGF	siprofloksasi n	200 mg	12 jam	i.v	4 hari	1-4
				coletiasis						
P53	P	79	ISK sistitis	asma	seftriakson	1 gram	12 jam	i.v	6 hari	1-6
				dispepsia						
P54	P	51	ISK sistitis	dm dengan insulin	siprofloksasi n	200 mg	12 jam	i.v	5 hari	1-5
P55	L	22	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	6 hari	1-6
				batu ginjal						
P 56	P	27	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
				irregular menstruasi	levofloksasin	500 mg	24 jam	p.o	1 hari	6
P57	P	74	ISK sistitis	hipertensi	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
				iskemik heart desease						

P58	P	15	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P59	P	70	ISK sistitis	dm dengan insulin	sefotaksim	1 gram	12 jam	i.v	6 hari	1-6
				hipertensi						
				dispepsia						
P60	P	72	ISK sistitis	diare	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
				hipertensi						
P61	L	55	ISK sistitis	dm dengan insulin	seftriakson	1 gram	12 jam	i.v	8 hari	1-8
P62	L	57	ISK sistitis	hipertensi	seftriakson	1 gram	12 jam	i.v	3 hari	1-3
					sefiksिम	500 mg	12 jam	p.o	3 hari	1-3
P63	L	80	ISK sistitis	trombosipenia	levofloksasin	500 mg	24 jam	i.v	7 hari	1-7
				dispepsia						
P64	P	76	ISK sistitis	Hipoalbumin	sefotaksim	1 gram	12 jam	i.v	5 hari	1-5

P65	P	8	ISK sistitis		sefiksim	100 mg	12 jam	p.o	3 hari	1-3
P66	P	39	ISK sistitis	GERD	seftriakson	1gram	12 jam	i.v	5 hari	1-5
P67	P	27	ISK sistitis		seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P68	P	54	ISK sistitis	anemiakronik	sefotaksim	1 gram	12 jam	i.v	3hari	1-3
				CKD						
P69	L	1	ISK sistitis	diare	sefotaksim	1 gram	12 jam	i.v	5 hari	1-5
P70	P	70	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P71	P	64	ISK sistitis	dm non insulin dependent	levofloksasin	500 mg	24 jam	i.v	5 hari	1-5
				hipoglikemi						
P72	L	68	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	8 hari	1-8
P73	P	77	ISK sistitis	anoreksia	siprofloksasi n	200 mg	24 jam	i.v	4 hari	1-4

P74	P	47	ISK sistitis	CHF	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
				dispepsia						
P75	P	30	ISK sistitis	GERD	siprofloksasi n	200 mg	12 jam	i.v	1 hari	1
P76	P	83	ISK sistitis	DM dengan insulin	sefotaksim	1 gram	12 jam	i.v	4 hari	1-4
P77	P	64	ISK sistitis	DM dengan insulin	sefotaksim	1 gram	12 jam	i.v	5 hari	1-5
				hiperglikemia	levofloksasin	500 mg	24 jam	i.v	5 hari	1-5
P78	P	81	ISK sistitis	hiperkalemia	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P79	L	82	ISK sistitis	hipertensi	siprofloksasi n	200 mg	12 jam	i.v	4 hari	1-4
				dispepsia						
				anoreksia						
P80	L	4	ISK sistitis	konstipasi	sefiksim	100 mg	12 jam	p.o	4 hari	1-4

P81	P	61	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P82	P	20	ISK sistitis	dispepsia	sefiksim	100 mg	12 jam	p.o	1 hari	1
P83	P	62	ISK sistitis	DM tanpa insulin	siprofloksasi n	200 mg	12 jam	i.v	6 hari	1-6
P84	P	40	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P85	P	58	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P86	P	61	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P87	P	42	ISK sistitis	DM dengan insulin	seftriakson	1 gram	12 jam	i.v	3 hari	1-3
P88	P	35	ISK sistitis	dispepsia	levofloksasin	500 mg	24 jam	i.v	5 hari	1-5
P89	P	67	ISK sistitis	DM dengan insulin	siprofloksasi n	200mg	12 jam	i.v	4 hari	1-4
				hipertensi						
P90	P	68	ISK sistitis	DM dengan insulin	sefotaksim	1 gram	12 jam	i.v	5 hari	1-5

P91	P	74	ISK sistitis		sefiksिम	100mg	12 jam	p.o	4 hari	1-4
P92	P	59	ISK sistitis		siprofloksasi n	200mg	12 jam	i.v	5 hari	1-5
P93	P	71	ISK sistitis	DM dengan insulin	sefiksिन	100 mg	12 jam	p.o	2 hari	1-2
				hipertensi						
				dispepsia						
P94	L	81	ISK sistitis	DM dengan insulin	seftriakson	1 gram	12 jam	i.v	5 hari	1-5
P95	P	6	ISK sistitis		sefiksिम	100 mg	12 jam	i.v	2 hari	1-2
P96	P	49	ISK sistitis	vertigo	seftriakson	1 gram	12 jam	i.v	8 hari	1-8
				hipertensi						
				dispepsia						
P97	L	53	ISK sistitis	hipertensi	siprofloksasi n	200 mg	12 jam	p.o	2 hari	1-2
P98	P	26	ISK sistitis	Campak	seftriakson	1 gram	12 jam	i.v	6 hari	1-6

P99	L	21	ISK sistitis		seftriakson	1 gram	12 jam	i.v	3 hari	1-3
P100	L	42	ISK sistitis		siprofloksasi n	200 mg	12 jam	i.v	1 hari	1
P101	L	3	ISK sistitis		Sefiksim	100 mg	12 jam	p.o	1 hari	1
P102	P	17	ISK sistitis		sefotaksim	1 gram	12 jam	i.v	1hari	1
P103	P	23	ISK sistitis		sefotaksim	1 gram	12 jam	i.v	3 hari	1-3
P104	P	21	ISK sistitis		seftriakson	1 gram	12 jam	i.v	4 hari	1-4
P105	P	18	ISK sistitis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
					sefiksim	100mg		p.o	4 hari	1-4
P106	P	58	ISK sistitis	dm non insulin dependent	siprofloksasi n	200 mg	12 jam	i.v	4 hari	1-4
				batu ginjal						1-4
P107	P	23	ISK sistitis		sefiksim	100mg	12 jam	p.o	3 hari	1-3

P108	P	21	ISK sististis	dispepsia	seftriakson	1 gram	12 jam	i.v	4 hari	1-4
					sefiksim	100mg	12 jam	p.o	4 hari	1-4
P109	L	20	ISK sististis		seftriakson	1 gram	12 jam	i.v	4 hari	1-4
					siprofloksasi n	200 mg	12 jam	i.v	4 hari	1-4

